



**CENTRE OF TESTING SERVICE
INTERNATIONAL**

OPERATE ACCORDING TO ISO/IEC 17025

TEST REPORT

Test Report Number : CGZ3160621-01938-C

CTS (Ningbo) Testing Service Technology Co., Ltd.

Fl.2 South Huoju Building, No.181 Canghai Rd., Jiangdong High-tech Park, Ningbo China

PHONE +86-574-87912121 FAX +86-574-87907993

**TEST REPORT**

REPORT No. : CGZ3160621-01938-C
DATE : Jun. 23, 2016
PAGE : 1 of 6

Table of contents

1	General Information	2
1.1	Application Details	2
1.2	Manufacturer & Buyer	2
1.3	Description of the Test Item	2
2	Test Results	3
2.1	General Information	3
	2.1.1 Sample Receiving Date	3
	2.1.2 Testing Period	3
	2.1.3 Test Requested	3
	2.1.4 Test Method	3
2.2	Results	4
	2.2.1 Cadmium Content	4
	2.2.2 Phthalates Content	4
3	Sample Reference Photo	6

The measurement results only apply to the submitted samples.
Copyright of this report is owned by Centre of Testing Service and may not be reproduced other than in full except with the written approval of the issuing Company.

CTS (Ningbo) Testing Service Technology Co., Ltd.

Fl.2 south Huoju Building, No.181 canghai Rd., Jiangdong High-tech Park Ningbo China

Tel: +86-574-87912121 (16 lines)

Fax: +86-574-87907993

Complaint line: +86-574-87908003

E-mail: cts@cts-lab.com

See Reverse For Terms And Conditions of Service

TEST REPORT

REPORT No. : CGZ3160621-01938-C
DATE : Jun. 23, 2016
PAGE : 2 of 6

1 General Information**1.1 Application Details**

Name : MICHITOIY INTERNATIONAL CO. , LTD.
Address : 11F, No. 159, Sec. 2, Hsin-Hai Rd., Taipei, Taiwan
Contact : AMY LIU
Telephone : +8862--85685357
Fax : +8862-27332870
Mobile telephone : /
Email : info@michitoy.com.tw

1.2 Manufacturer & Buyer

Manufacturer name : /
Address : /
Contact : /
Telephone : /
Fax : /
Mobile telephone : /
Email : /
Buyer name : H. Grossman Ltd./H. Grossman (H.K.) Ltd.

1.3 Description of the Test Item

Sample name : GB Slime / Ooze Gel + 1 Figure 90g; GB Slime / Ooze Gel + 2
Figure 400g; GB Slime / Ooze Gel
Model No. : SV13089 SV12807 SV12988
Brand name : GB
Condition of sample(s) : EFFECTIVE



TEST REPORT

REPORT No. : CGZ3160621-01938-C
DATE : Jun. 23, 2016
PAGE : 3 of 6

2 Test Results

2.1 General Information

2.1.1 Sample Receiving Date

Jun. 21, 2016

2.1.2 Testing Period

Jun. 21, 2016 to Jun. 23, 2016

2.1.3 Test Requested

Please refer to the following page(s)

2.1.4 Test Method

Please refer to the following page(s)

The measurement results only apply to the submitted samples.
Copyright of this report is owned by Centre of Testing Service and may not be reproduced other than in full except with the written approval of the issuing Company.

TEST REPORT

REPORT No. : CGZ3160621-01938-C
 DATE : Jun. 23, 2016
 PAGE : 4 of 6

2.2 Results

2.2.1 Cadmium Content

With reference to EN1122:2001B

	Sample Description	Result (mg/kg)	Limit (mg/kg)	Conclusion
		Cadmium (Cd)		
No.1 *	Multicolor stickers (mixed)	N.D.	100	Pass
No.2 *	Green putty / Transparent plastic box (mixed)	N.D.	100	Pass

- Note :
- 1mg/kg=1ppm=0.0001%
 - N.D. = not detected (less than 2 mg/kg)
 - The limit refers to ANNEX XVII of the REACH Regulation (EC) No.1907/2006 & Amendment No. 552/2009 (formerly known as Directive 91/338/EEC).
 - The test results only apply to the materials requested by applicant.
 - * The samples was/were analyzed on behalf of the applicant as mixing sample in one testing. The above results was/were only given as the informality value.

2.2.2 Phthalates Content

With reference to EPA 3540C and EPA 8270D: Solvent extraction, followed by analysis using Gas Chromatography-Mass Spectrometry

	Sample Description	Result (%)			Total (%)	Maximum Allowable Limit (%)	Conclusion
		DEHP	DBP	BBP			
No.1 *	Multicolor stickers (mixed)	N.D.	N.D.	N.D.	N.D.	0.1	Pass
No.2 *	Green putty / Transparent plastic box (mixed)	N.D.	N.D.	N.D.	N.D.	0.1	Pass

	Sample Description	Result (%)			Total (%)	Maximum Allowable Limit (%)	Conclusion
		DINP	DNOP	DIDP			
No.1 *	Multicolor stickers (mixed)	N.D.	N.D.	N.D.	N.D.	0.1	Pass
No.2 *	Green putty / Transparent plastic box (mixed)	N.D.	N.D.	N.D.	N.D.	0.1	Pass

- Note : 1. N.D.=Not Detected (<MDL)

The measurement results only apply to the submitted samples.
 Copyright of this report is owned by Centre of Testing Service and may not be reproduced other than in full except with the written approval of the issuing Company.

CTS (Ningbo) Testing Service Technology Co., Ltd.

Fl.2 south Huoju Building, No.181 canghai Rd., Jiangdong High-tech Park Ningbo China

Tel: +86-574-87912121 (16 lines)

Fax: +86-574-87907993

Complaint line: +86-574-87908003

E-mail: cts@cts-lab.com

See Reverse For Terms And Conditions of Service

TEST REPORT

REPORT No. : CGZ3160621-01938-C
 DATE : Jun. 23, 2016
 PAGE : 5 of 6

2. 1mg/kg=1ppm=0.0001%
3. The limit refers to ANNEX XVII of the REACH Regulation (EC) No.1907/2006 & Amendment No. 552/2009 (formerly known as Directive 2005/84/EC).
4. * The samples was/were analyzed on behalf of the applicant as mixing sample in one testing. The above results was/were only given as the informality value.
5. The method detect limit for each Phthalates are:

Method Detect Limit		
Phthalates	DEHP (Di- (2-ethylhexyl)phthalate)	0.005%
	DBP (Dibutyl phthalate)	0.005%
	BBP (Benzyl butyl phthalate)	0.005%
	DINP (Di-isononyl phthalate)	0.005%
	DNOP (Di-n-octyl phthalate)	0.005%
	DIDP (Di-isodecyl phthalate)	0.005%

Written by: *Amanda*

Inspected by: *Annie*

Approved by: *hyt*

*** End of Report ***



The measurement results only apply to the submitted samples.
 Copyright of this report is owned by Centre of Testing Service and may not be reproduced other than in full except with the written approval of the issuing Company.

CTS (Ningbo) Testing Service Technology Co., Ltd.

Fl.2 south Huoju Building, No.181 canghai Rd., Jiangdong High-tech Park Ningbo China

Tel: +86-574-87912121 (16 lines)

Fax: +86-574-87907993

Complaint line: +86-574-87908003

E-mail: cts@cts-lab.com

See Reverse For Terms And Conditions of Service

TEST REPORT

REPORT No. : CGZ3160621-01938-C
DATE : Jun. 23, 2016
PAGE : 6 of 6

3 Sample Reference Photo



The measurement results only apply to the submitted samples.
Copyright of this report is owned by Centre of Testing Service and may not be reproduced other than in full except with the written approval of the issuing Company.